
To:	John Woodman	From:	Dave Page
Organisation:	Prowood	Subject:	Timber analyses
Location:	Motueka	Date:	12 th December '05
Fax No.:	(03) 528 1035	No. of Pages:	1

Please call +64 7 343 5777 if transmission incomplete

Dear John

I had a look at the penetration tests and the analytical results from four glulam post samples tested by Veritec earlier in the month (report AL05557).

All met the minimum requirements of the H5 specification (NZS 3640:2003) , i.e., 100% sapwood penetration and 0.95% TAE retention in the outer 30mm retention zone.

The samples were all sapwood with 100% penetration and analytical results indicate preservative retention approximately 50% higher than the H5 specification minimum.

Regards

Dave Page



THE JOINT FORCES OF CSIRO & SCION

CAUTION

The information contained in this facsimile is confidential and may be legally privileged. If the reader of this message is not the intended recipient, you are hereby notified that any use, dissemination, distribution or reproduction of this message is prohibited. If you have received this message in error, please notify us immediately and return the message to us by mail. Thank you.